EXPLODED VIEW AND PARTS LIST

Engine exploded view

o

mﬂ—tﬂéﬁ

| 91
92

30



Engine parts list

Item | Order# | Qty | Description Item | Order# | Qty | Description
1 P54000 2 01l drain plug 53 P54122 1 Woodruff key
2 P54002 2 Washer 54 P54123 1 Crankshaft assembly
3 P54004 1 Bearnng 6205 55 P54128 2 Lock nut
4 P54008 1 Crankshaft oil seal 56 P54130 2 Sleeve
5 P54011 1 Crankcase 57 P54132 2 Valve rocker
6 P54014 1 Regulating sway bar 58 P54134 2 Adjusting bolt for valve gap
7 P54016 1 Washer 59 P54136 2 Valve rocker assembly
8 P54018 1 Split pin 60 P54138 1 Pusher guide
o P54020 1 Oil sensor 61 P54140 2 Pusher
10 | P54024 2 Mo6x14 bolt 62 P54142 2 Tappet
11 | ps4026 1 Regulating shaft 63 P54146 1 Camshaft assembly
12 | P54028 1 Washer 64 P54150 1 Exhaust valve
13 | 54031 1 Regulator gear assembly 65 P54152 1 Intake valve
14 | p54032 1 | Snapring 66 | P54154 2 | Valve spring
15 | P54034 1 Washer 67 P54156 1 Intake valve spring scat
16 | P54036 1 Sleeve 68 P54158 1 Exhaust valve spring scat
17 | P54040 6 M6x12 bolt 69 P54160 1 Cap
18 | P54043 1 Air duct 70 P54162 1 Inlet gasket
19 | P54044 1 Wind cover 71 P54164 1 Connecting block
20 | P54047 2 M6x96 bolt 72 P54166 1 Carburetor gasket
21 | P54048 2 Set pin 10x16 73 P54168 1 Air cleaner gasket
22 | P54051 1 Cylinder head gasket 74 | P54178 1 Carburetor assembly
23 | P54054 1 Cylinder head Assembly 75 P54175 1 Aidr cleaner
24 | P54058 2 M8x34 bolt 91 P54186 1 M6x22 bolt
25 | P54060 1 Spark plug 92 P54596 1 Crankecase side plate assembly
26 | ps4062 4 | Bolt 93 | p54598 3 | M6x8 bolt
27 | P54064 1 Cylinder head cover gasket 04 P54668 1 Fan hood assembly (black)
28 | P54066 1 Cylinder head cover assembly 05 P54604 1 Recoil starter (black)
32 | P54075 1 Crankcase cover 96 P54040 5 M6x12 bolt
33 | P54004 1 Bearnng 6205 99 P54610 1 Plastic clip
34 | P54080 1 Crankcase gasket 100 | P54612 1 Diode
35 | P54082 2 Set pin 102 | p54616 1 Back spring
37 | P54086 1 Oil dipstick assembly 103 | P54618 1 Regulating spring
38 | P54088 1 Crankshaft oil seal 104 | P54620 1 Pulling rod
30 | p54002 7 | M8x32bolt 105 | P54622 1 Lock bolt
45 | P54105 1 Piston ring assembly 106 | Ps4624 1 Regulating arm
46 | P54106 2 | Piston pin clip 107 | P54176 1| M6 nut
47 P54109 1 Piston 108 P54628 2 M6x25 screw
48 | P54112 1 Piston pin 109 | P54630 1 M14x1.5 nut
49 | P54114 1 Connecting rod 110 | P54632 1 Starting flange
S0 | Ps4ll6 1 Connecting rod cover 111 | p54634 1 Flywheel fan
51 | P54118 2 | Bolt 112 ] P54636 1 | Flywheel
52 | P54121 1 Connecting rod assembly 113 | p54638 1 Ignition coil assembly

31




Generator exploded view

32



Generator parts list

Item | Order # Qty | Description Item | Order# Qty | Description

1 P54868 1 Gasoline engine 42 P54360 1 Stator & rotor assembly
2 P54237 1 Frame comp 43 P54369 1 Fuel tank (Black)

3 P54242 2 Bottom rubber A 44 P54368 1 Fuel cap

4 P54244 2 Bottom rubber B 46 P54372 1 Fuel filter

5 P54246 8 Flange nut M8 47 P54374 1 Fuel gauge assembly

9 P54258 1 Frame rubber pad 48 P54376 2 Screw M5 X 10

10 P54262 1 Earth terminal set 49 P54186 4 Flange bolt M6 X 22

11 P54830 1 Wire hamess assembly 50 P54384 4 ‘Washer

12 P54831 1 Switch wire 51 P54386 4 Cushion

13 P54272 1 Receptacle(30A) 52 P54388 1 Outlet pipe ¢ 29X ¢ 4.5X130
14 P54276 4 Bolt M4X 10 53 P54390 2 Tube clip

15 P54283 1 Control panel assembly 54 P54392 1 Fuel cock

17 P54834 1 Control panel case 56 P54396 4 Fitting brush, filel tank
18 P54201 1 Panel switch mark, RH 58 P54401 1 Muffler

19 P54293 1 Panel switch mark, L.H 59 P54402 1 Muffler guard
20 P54296 1 Ignition switch 60 P54404 3 Flange bolt M8 X 16
21 P54826 1 Voltage selector 61 P54406 1 Exhaust pipe comp
22 P54838 2 Circuit breaker(13A) 02 P54408 1 Muffler gasket

23 P54304 4 Circuit bolt M6 X 25 63 P54410 1 Supporting plate

24 P54308 4 Nut M4 64 P54412 1 Muffler stay

25 P54454 1 Duplex receptacle 05 P54414 2 Bolt M8 X 25

26 P54316 1 AC output wire boot 66 P54246 2 Nut M8

27 P54318 1 Main wire harness boot 67 P54422 10 | Flange bolt M6 X 12

28 P54325 1 Stator assembly 08 P54426 1 Exhaust pipe gasket

29 P54324 1 Stator cover 69 P54828 3 Power indicator

30 P54329 1 Rotor comp 71 P54451 1 Rectifier

31 P54332 1 Brush assembly 72 P54870 1 Decorating stripe, fuel tank
32 P54336 1 Generator stay 73 P54871 2 Rubber foot assembly
33 P54337 1 Generator end cover (Black) 74 P54872 2 Wheel assembly

34 P54340 3 Bolt M5X 12 77 P54873 2 Nut

35 P54342 1 Voltage regulator 78 P354874 4 Bolt M6 X 40

36 P54346 1 Bearing 6202-2RS 79 P54875 4 Nut M6

37 P54348 1 Plain washer 80 P54876 2 Handle assembly

38 P54350 4 Flange bolt M6 X160 83 P54877 1 Engine hour counter (E)
39 P54354 1 Bolt M&X 210 84 P54878 1 12V Cigarette lighter style DC

receptacle

40 | P54338 1 Generator fan 85 | P54879 2 | Wheel shaft assembly
41 P54360 3 Bolt M5X 14 89 P54254 4 Rubber bottom

33




	56352 Wen 3500 manual-2011_页面_34
	56352 Wen 3500 manual-2011_页面_35
	56352 Wen 3500 manual-2011_页面_36
	56352 Wen 3500 manual-2011_页面_37

